DID YOU CartPros directs you to the right part u E the Pa GET STARTED

KNOW? rs'_f.bo‘;n de\:rrlrldEh i r the yp i umber it o s —3 https://CartPros.com 288 12-G Ol

EZG0O)
CUSHNMAN

A Textron Company

SERVICE PARTS MANUAL

Ref Fcv 4 28812

ELECTRIC POWERED UTILITY VEHICLE

STARTING MODEL YEAR: 2004

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED
H

our search box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

SERVICE PARTS MANUAL

ELECTRIC
UTILITY VEHICLES

MPT® 1000

INDUSTRIAL™ 1000
COMMANDER™ 2100
JACOBSEN HAULER™ 1000

E-Z-GO Division of Textron, Inc reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron, Inc is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual QCARTPROS
“©O¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e et e e e ettt v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt ettt ettt e e e e e e e e e vii
ACCELERATOR . . oottt e e et e et e e e e A-1
BATTERY CHARGER (LESTER) . . .\ttt ettt et ettt e et B-1
BODY & e c-1
BRAKES . .o D-1
BRAKES - FRONT DISC . . . o o oottt ettt ettt e et e e e e e e e e e e E-1
CAB .t F-1
ELECTRICAL . « . ottt ittt ettt e e e e e G-1
ELECTRONIC SPEED CONTROL - PDS . . . oottt ittt et et e e e e e e e e H-1
FRONT SUSPENSION / STEERING. . . .ttt ttt ettt ettt e e e e ettt e e J-1
MOTOR . . ettt ettt ettt e e e e K-1
REAR AXLE . . . oottt e e L-1
REAR SUSPENSION . .ottt et e e ettt e M-1
SEATING . . oottt et N-1
TRUCK BED, PLASTIC ..\ttt ettt ettt ettt e e e e e e e e P-1
WEATHER PROTECTION . ..ottt et e e e e e e e e e e e e e Q-1
WHEELS AND TIRES . . .. ittt ettt et e e e e e e e e R-1
SPECIALTY PRODUCTS . .\ttt ettt ettt e e e e e e e e e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . .\ttt APPENDIX B-1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

Notes:

Page iv Service Parts Manual ﬂCARTPROS
“©O¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
« oursearch box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete nhumber shown on the plate.

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page ) _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;GNCARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

Ref Acl 4-1

1 - Includes Items 2 - 37

18 \
17 \

To Harness
from
Direction
Selector

-

Part of
Frame

Page A-1

Service Parts Manual ';OGLOQARTPROS



KNOW? Lo il iz CFT SN —3»— _hitps:/CartPros.com/thtr
ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73333-G11 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) ..ccvviiiiiiieee it 1
2 70116-G02 ACCELERATOR PEDAL BRACKET .....ccttiiiiiiitiiiiaaeaer e eeee e eeeeeeianes 1
3 01050-G01 SCREW, #8 - 16 X 1/2" LG. .eeiiiiiie ettt 4
4 25853-G01 PEDAL BOX AND COVER .....cooiiiiiiiiitteeee et s 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ettt 4
6 25861-G02 MICRO SWITCH ... .o e e e e es 1
7 01050-G01 SCREW, #4 - 20 X 5/8" LG ..eeiiiiiiiei ettt 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR .....cooiiiiiiiiiiii e 1
10 00983-G01 SELF THREADING NUT, 3/16" ...ttt 2
11 26551-G01 PLUNGER. ... e e et e e s 1
12 00486-G2 SETSCREW, #8 - 32 X 1/8" LG. ..cceei oottt e e e 1
13 00550-G2 LOCK NUT, 1/4 = 28 ...ttt 1
14 17677-G1 SPRING RETAINER, 1/2" ...ttt 1
15 17979-G1 BUSHING ... e s 1
16 73046-G01 COMPRESSION SPRING ....ooitiiiiiiiei et 1
17 17677-G2 SPRING RETAINER, 3/8" ...ttt e e e e e e e eaneees 1
18 25799-G03 ACCELERATOR ROD ... e e e e e e e eeeeenenees 1
19 00532-G4 LOCK NUT, 5/16 = 24 ...ttt 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE) ....coiiii e 1
21 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..tttiieiiiiiiiee ettt 1
22 17838-G1 NYLON BUSHING ... 3
23 17255-G1 TEFLON WASHER, 5/16" ... ..ottt 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG e e oottt 1
25
26 74432-G01 PEDAL PIVOT PIN ... ee e s 1
27 12064-G6 PUSH NUT, /32" ... ettt a e e et e e e e e e e s e e s eneaees 1
28
29 25879-G08 WIRING HARNESS (PEDAL BOX ASSEMBLY) ...ouvviiiiiiiieiiiiiiiiieeeeeeeeeenn 1
30 17313-G1 LOOM FLEX, 3/8" X 6" LG (BULK) .....uuttiiiiiiiiieeee et 1

Service Parts Manual

24CARTPROS




DID YOU

KNO

CartPros directs you to the right part using the part
Wﬂ’ numbers from this manual. Enter the part number into GET STARTED
H

our search box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 17618-G1 WIRE TIE ... 2
32
33 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG...ceciiiiieeeeiiriiee e 6
36 27512-G01 ACCELERATOR PEDAL PAD .....ootiiiiiiiieiiiiiee e 1
37 * ACCELERATOR PEDAL ....cutiiiiiiiiiiici e 1
38
39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ....eeeirriieiiieeeiiee et 4

Page A-3 Service Parts Manual

Z%CARTPROS



DI u CartPros directs you to the right part using the part
Klﬁoow, numbers from this manual. Enter the part number into GET STARTED — https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

Service Parts Manual %JGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER (LESTER)

Ref Bel 4-1

Page B-1 Service Parts Manual FLCARTPROS
©o¥0 )



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER (LESTER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 28435-G03 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BODY

8 - Includes ltems 9 - 12

Page C-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BODY

Service Parts Manual '%GLOCARTPROS



—3 https://CartPros.com/f.html

GET STARTED
HERE

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part

BODY

166

A
e

\

R B\7/
RV
/////
\\
//

A A\
V//\
I\ o

KNOW?

DID YOU

Z%CARTPROS

Service Parts Manual

Page C-3



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

BODY

ASH TRAY
152 - Includes ltems 153 - 156

Vehicle Rear

Bumper 131

130

HITCHES

132

i

I 134

| o
‘ /// ‘
<> |
\ vl el \ 125
Clevis Hitch > % |
36 |

—

|

- |

o

Angle Hitch 0 ‘
2
]

_—
Heavy Duty %
Hitch
Ref Bod 21-3

Service Parts Manual

Z%CARTPROS



DID YOU

KNO

CartPros directs you to the right part using the part
w-’ numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the produ
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ct.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 UPPER FLOORPAN (AXLE MOUNTED STEERING) ......cccceeveveieieiereieeeeeeeeens 1
2 14601-G11 RIVET, 3/16" X 9/16" LG ..oovcueeeieeeeeeetceeeeeeeeeee ettt 9
3
4 70451-G01 LOWER FLOORPAN .......coouiiiteteteteteeeeeeeeeet ettt ee s s s sttt es e enen e 1
5 14601-G11 RIVET, 3/16" X 9/16" LG ...vvvvieeeeeeeeeect et ee sttt 7
6 70452-G01 | ACCESS COVER......coiiieeeeeeeeteeeeeeeeeee ettt en s nen s s, 1
-

8 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9-12) ...ccccoovevvevnenee. 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ....c.cocvoveveiieieeeeeececeeeieiee et 1
10 71154-G01 DEFLECTOR (DRIVER SIDE).......couiuiueieieieieieeeeeee e e 1
11 00614-G5 SCREW, #8 = 18 X 5/8" LG ....eeueeeeeeeeeeeeeeeeeeeeee e, 6
12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP).......c.cveieeeeeeeeeeeeee e 1
13 71179-G02 LABEL (SAFETY) (TEXT) wucuitiueieieteteeeteteeeeeeeee ettt es et en s, 1
14 74409-G01 LABEL (SAFETY) (PICTOGRAPH).......oititieeieteieeeieeeeeeeeeeeeseee e 1
15 74443-G01 LABEL (ANTI-ROLLBACK) ......ovieicecececectceeie et 1
16

17 71413-G01 SPLASH PANEL .......oouiuititiieeeieieeeteeeee et en sttt en s sttt eaees e 1
18 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG c..eouvvveeeeeeeeeeeeee e 5
19

20 71115-G01 VINYL TRIM oottt en s sae e aesen e 2
21 71055-G01 RIVET, 3/16" X 1" LG ..oveeeiececeeieieete ettt 10
22

23 71468-G** (070 1117/ SO USRORRTRN 1
24 71289-G01 NAMEPLATE (E-Z-GO) (OVAL) ...ttt 1
25 28907-G01 NAMEPLATE (JACOBSEN) (OVAL) ......oucviuieiieieieieieteeeeeeeeee s 1
26 74401-G01 NAMEPLATE (CUSHMAN) (OVAL)......cucuiviueeereiereeeeeeeeeeeeieseeeseesesesenesesesenaeaes 1
27 71055-G01 RIVET, 3/16" X 1" LG .ovveveececeeeeeeee et en e en s st 9
28 71055-G01 RIVET, 3/16" X 1" LG ..oveeeieeeceeeeieetete ettt 6
29 71338-G01 FENDER FLARE (DRIVER SIDE)........ccooiiiiiiiteteieteeeeeeteteee e 1
30 71338-G02 FENDER FLARE (PASSENGER SIDE) .....ccoovoiiiioieieieeeeeeeee e ee oo 1

Page C-5 Service Parts Manual

ZLCARTPROS



RNITI? oo o o o o s s GETSTARTED___ 3 pttps;/CartPros.com/f.html
- our searc % and it will fin e part you are looKing for.
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32 27166-G04 FRONT SHIELD ....ooiiiiiiiiiiie ittt ettt et a st e sbe e e saae e e 1
33 70725-G02 FRONT SHIELD BRACE ... . i 2
34 01038-G01 SCREW, 1/4 - 20 X 172" LGuiii ittt 4
35 16469-G1 WASHER, L/4" ..ottt 2
36 01057-G01 RIVET, KTR, 1/4" X 1" LG oottt e et e e e e e e e e s e e snianaen e e eeeeeeesnnannns 2
37
38 74265-G02 BUMPER ...ttt ettt ettt b bbbt sab e e et b e e sttt e e sbbeeanbae e e nabeeea 1
39
40 00570-G2 WASHER, 5/L8" ...ttt e 2
41 75048-G04 SPACER, L e e e e e e e e e eeae e e aaaeaeaaan 2
42 75048-G01 S o O = = S 7 SRR 2
43 00905-G8 LOCK WASHER, 5/LB"......eiiiiiiieitiie ettt ettt ettt 4
44 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG ..uieiiitieie ittt ettt ettt 4
45
46 71101-G02 COWL SUPPORT BRACKET ..ottt ettt 1
47 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG ettt 3
48 71055-G01 RIVET, 3/16" X 1 1/8" LG ...iiiiiiiiiiieiee e ettt e e e e s e e e e e e e e snnnneeeees 1
49
50 75459-G01 GLOVE BOX DOORS (BOTH SIDES) .....cceitieiiiiaiiiee et siee et 1
51 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) .....ccoiiiiiiiiiiieieeesee e 1
52 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE).......cccoiiiiiiiiieeniiie e 1
53
54 74801-G01 LABEL (IMP T M) e iiiie it ettt e e e s e e e e e e e e e e s e e st bbbt e e e e e aeeeeessansnnnrenreees 2
55 74805-G01 LABEL (L000) ...ccuuttteuteeattieesiiee ettt et e st essbs e sis e e st e e snte e e ssbe e e abn e e abe e e e nnnee e e 2
56
57 74099-G01 LABEL, TILT WARNING PICTOGRAPH ... 2
58
59 28915-G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE)......ccuuttiiiiiiiiieiiiiiee i 1
60 28915-G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) .......ccviiiiiiiiiiiiiiienee 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» htt S://CartPrOS_Com/f_html
K N 0 W? our search box and it will find the part you are looking for. HERE p

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 74805-GOL | LABEL (1000) ... ... oeeooeeooeeoeeeeseoeeeeeeeeeseeeeeeeee s eeeeeeeesese s s s e 2
62
63
64
65 28952-G01 | LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE)........ccoooivemeerereerreereanne. 1
66 28952-G02 | LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) ......c.covvivererrenns 1
67
68
69 * SERIAL NUMBER PLATE ..o 1
70
71 71439-G03 | ROCKER PANEL (DRIVER SIDE) .....eieeioeeeeeeeeeeeeseeeeeseeeeesseeeseeseeeseeeseese 1
72 71439-G04 | ROCKER PANEL (PASSENGER SIDE).......iveeiveieerieeeeresseeesseeeseesseeesesseessee 1
73 71424-G01 | FENDER SPACER (DRIVER SIDE).......oo.ioeiieeeieeeeeeeeeeeseeseeeeeeseeeseeeesesneeeeeee 1
74 71424-G02 | FENDER SPACER (PASSENGER SIDE) ......veiveeeeeeeeeeeeeeeeseeeeeeeseeeeseeeseese 1
75 71440-G03 | BRACE (DRIVER SIDE).........oooeeoeeoeeeeeeeeeeseeeseeeeee e eee e 1
76 71440-G04 | BRACE (PASSENGER SIDE) .......ivoieeoieeeeeeeseeeeeeeeeeeeeesee oo eee e 1
77 | 00789-G2 SCREW, #10 = 24 X 1 1/4" LG.eoveoeeeeeeeeeeeeeeeeeeeee oo s 4
78 23726-G2 SPACER, L/4" ..ot 2
79 | 00660-G5 WASHER, #10.....oeoeeeee e eees e eeeeee e eee oo ee e ee e ee e ee e esee e een e 4
80 11098-G7 LOCK NUT, #10 = 24 ..o 4
81
82 16705-G1 SCREW, 1/4 = 20 X 1" LG.oveoeeeeeeeeeeeeeeeeeeeeee e 4
83 23726-G2 SPACER, L/A" ...t 4
84 | 00559-G7 WASHER, L/4" ..o e eeeee e s s ee e 4
85 14390-G4 LOCK NUT, 174 = 20 ..o 4
86
87
88 20271-G9 HOLE PLUG, 1/2" ..o 1
89
90 70663-G04 | FLOORMAT (AXLE MOUNTED STEERING).......iveieeieeeeerereeeeseseseeeseeesee. 1

Page C-7 Service Parts Manual FLCARTPROS
©¥0



KNOW? I il iz b CFT ST —3»- _hitps:/CartPros.com/thtr
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 71739-G** SEAT SUPPORT PANEL ...ttt e e e 1
92 70135-G01 PEDAL PIVOT COVER ...ttt 1
93
94 10570-G10 RIVET, 5/32" X 9/16" LG ...ttt 8
95 71609-G01 SEAT HINGE PLATE ... a e e e e e e e e e seneneanees 2
96 10570-G11 RIVET, 3/16" X 3/4" LG ..ottt ettt e e e e e e e s nn e e e e e e e e snnnnsenneees 4
97 71674-G01 SIDE PANEL (DRIVER SIDE) .....uuttiiiiiitiiieee ettt 1
98 71674-G02 SIDE PANEL (PASSENGER SIDE)....ccciiiiiiiiiiiiiiiiiee e 1
99 10570-G10 RIVET, 5/32" X 9/16" LG ...cciitiiiee ettt ettt e et ee e e 4
100 10570-G12 RIVET, 1/4" X 1/2" LG oottt ettt 4
101 16469-G7 WASHER, L/4" ettt e e e e e e et e e e e e e e e s e s s ereeeeaeaeens 4
102
103 70244-G03 SPLASH PANEL ... e e e e e e e e eeeeeeiaees 2
104 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..euutiiiieiiiaaae ittt e e e e e 4
105 00438-G8 BOLT, 5/16 = 18 X 1" LG ..iiiiiiiiiieeei it ie ettt e et atteeee ettt e e sttt e e e e s et eee s s nnneeeee e 4
106 00559-G8 WASHER, 5/168" ...ttt et a e et e e e nees 4
107 11098-G6 LOCK NUT, 5/16 = 18 oottt ettt e e e e e e s st e e e e e e e e e s e e s nnnes 4
108
109 71572-G01 FENDER (DRIVER SIDE) ...ttt e e 1
110 71572-G02 FENDER (PASSENGER SIDE).....cccttiiiiiiiiiiiiiieiie ettt 1
111 71572-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) ......c.coviiiiiiiiieiiiieceeiieee e 1
112 71572-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE)......ccccccovviiiiiiiiiiiiiee i 1
113 11027-G2 LOCK NUT, 274 = 20 oottt e e e e e e e e e e e e e e e e nnnes 12
114 00559-G7 WASHER, L/4" ettt e e e et e e e e e e e e s e s st reeeaaeaeeas 12
115 00414-G7 BOLT, 1/4 - 20 X 7/8" LG ..ttt ettt ettt 12
116 71587-G02 REAR PANEL ... e a e e e e e eee s 1
117 71055-G01 RIVET, 3/16" X 1" LG 1iiieeii e i ettt et e ettt e e e e e e e s e s e ene e e e ae e e s e annnnnnnees 4
118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ....tvtiiiiiiiiiee et
119 75971-G01 SEAT FILLER PANEL (DRIVER SIDE) .....ccoiittiiiiieiiieiee e 1
120 75971-G02 SEAT FILLER PANEL (PASSENGER SIDE).......uuuiiiiiiiiiiiiiiiiiiiieeee e 1

Service Parts Manual

24CARTPROS




DID YOU

KNO

CartPros directs you to the right part using the part
w-’ numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 | 10570-G10 RIVET, 5/32" X 9/16" LG ...ovveviiieieeeeeeeeecee ettt 6
122
123 | 74755-G01 LABEL (E-SHIELD™).......oitiuiuiieeeeeteeeteteeeee e ettt ee s eanes s st 1
124
125 | 74348-G02 HITCH RECEIVER .....oouviieeeteeeeeeeeeeeet ettt n s 1
126 | 00463-G4 BOLT, 7/216 = 14 X 1 1/2" LG cueveeeeeeeeeeeeeeeeeeeeeee et n e 4
127 | 00922-G3 WASHER, 7/16" .....ooveeeeeeeeeeeeeeee et ee et en s st ses s 4
128 | 00734-G1 LOCK NUT, 7/16 = 14 ..ottt 4
129 | 00198-G8 SCREW, 5/16 - 18 X 1" LG....oueeeceiececeeieieie ettt 1
130 | 00559-G8 WASHER, 5/16" ......oviiececeeeceeieteie et eeea st es s s s sesan s 1
131 | 11098-G6 LOCK NUT, 5/16 = 18 ....evceeeceeeeee ettt en s sees et 1
132 | 74338-G02 CLEVIS HITCHo. ..ottt n sttt 1
133 | 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG .eeeeeeeeeeeee e 1
134 | 19314-G1 COTTER PIN, 2 1/2" LGttt 1
135
136 | 21317-G01 CLEVIS PIN, 5/8" X 3" LG ..ottt ese st 1
137 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ...veueeeeveeeereeeeeeeeeeeee e 1
138
139 | 74339-G02 | ANGLE HITCH wooiiiiicieieieieeeeeeeeeeecee ettt n s, 1
140 | 21317-G01 CLEVIS PIN, 5/8" X 3" LG ...oveveeeeeeeceeee ettt 1
141 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ...cvevvveeeeeeeeeeteieieie et 1
142 | 74351-G02 HEAVY DUTY HITCH . .oouiiiiiieieieeeeeeeeet et 1
143 | 31757-G1 HITCH BALL, 1 7/8" .ottt 1
144 | 00566-G6 LOCK WASHER, /4" .....cooieeeeeeeeeeeeeeeeeee et en s st en s st enans 1
145 | 00702-G11 NUT, B/4 = 16 oottt ettt en e, 1
146 | 21317-G01 CLEVIS PIN, 5/8" X 3" LG ...oveieeeeeeeeeieie ettt en e 1
147 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ...veueeeeveeeeeeeeeeeeeeeeee et eeeees e 1
148
149
150

Page C-9 Service Parts Manual

ZACARTPROS



ros dire ou to the righ using the
?("HOOUW? EEE?? Es‘;niEig mflxlu;:dsln;g;zﬁgﬂ :1;%%;;5}5 G“::::““ ——3 https://CartPros.com/f.html
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

151
152 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 153 - 156) ....cceivieiiiieeiieee e 1
153 27731-G01 ASH TRAY ettt a e e e e e e e e e e e e aeeaaaraae 1
154 27736-G01 GASKET ettt 1
155 75108-G02 BRACKET ...ttt ettt bttt ettt e st e e b e e e b eesanee s 1
156 00100-G4 SCREW, #10 - 16 X 1/2" LG ..eoieieeie ettt 4
157
158 11098-G6 LOCK NUT, 5/16 - 18 ...eiiiiiiiiie ettt sttt ettt ettt a et e e sbae e e snbeeeans 2
159 70441-G02 SEAT FRAME ...ttt 1
160 00559-G8 WASHER, 5/L18" ...ttt e 2
161 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...ee ettt ettt et e e eeee e e 2
162 70200-G01 SCREW, 3/8 - 16 X 1/4" LG..ooi e e ittt eee et seee sttt eeeeeeeans 2
163 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ....eiiiiiiieiiiieeiiiie ettt ettt e 4
164 70046-G02 BATTERY RACK ..ottt ettt ettt ettt st a s e e aane e e 1
165 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..eeeeiiee ettt 3
166 00565-G8 WASHER, 5/18" ...ttt 3

Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

BRAKES

! If item 6 does not have hole indicated, j
order the following replacement parts: 9
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-G01

Part of Frame

38 Accelerator 26
Pedal 31
18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26
Ref Brk 4-1
Page D-1 Service Parts Manual

Z%CARTPROS



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. Em.Er thl?!apar‘t nfmber?:}:o GET ::::‘TED ﬁ httpSZ//CartPrOS.00m/f.htmI

« oursearch box and it will find the part you are looking for.

BRAKES

v

73/// AN 67
7/ @ﬁ ) 61
66
x 73 \ 72 64
70 75
74

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

Brake Pedal (Vehicle With Brake Lights)

Ref Brk 4-2

Service Parts Manual ';OGLOCARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BRAKES

2] o
@ =
N - o

0w -

o 2884

SO~ S A

WP WODD

O nnun e

EQLEEEEQD

o E OO O=E

22 es

nn oo na

VDO ODT

o TTTOOTDT S

=) 23333370

= OO0 0o oo Cc

o cccccceT

> C o

5 NS O©NMO

- 0 00 WWo o -
c
o
=
L

Ref Brk4-3

Page D-3 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN OW? o rva s s Wamg  —»_httpsi/iCartPros.com/t.htmi
BRAKES
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10).ciiiittiiie et sesiieie et tee et e et ee s snsae e s snneaees 1
2 70681-G01 TORSION SPRING ..ottt e e e e e e e 2
3 70682-G01 PIVOT PIN Lot e et e e aeab b e ns 1
4 01071-GO1 PUSHNUT, 5/16".... ettt e 1
5 * BRAKE PEDAL ...ttt e e e e eeees 1
6 70611-G02 PARK BRAKE PEDAL ..ottt s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 = 10) t.ettitiieeieeiiiiiie et e e ettt ee e e e e e e e sanneeee s 1
8 * SERVICE BRAKE PAD ... 1
9 * PARK BRAKE PEDAL PAD ... 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..ottt 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ..eutiiieiiiiiiie et 1
13 70581-G01 FLANGED BUSHING ..ottt e 2
14 70676-G01 TORSION SPRING ...ttt 1
15 00643-G1 WASHER, 3/8" .ottt e st e e et e e e enees 1
16 11098-G5 LOCK NUT, 3/8 = 16 ..ottt e e e e e 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).....cccccciviiiieeeeeeeenenne 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ..ottt 1
20 11098-G9 LOCK NUT, 5/16 = 24 ...ttt 1
21
22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26)...... 1
23 28082-G01 EQUALIZER BRACKET ... .ottt s 1
24 28083-G01 BRAKE COMPENSATOR BUMPER.......cccciiiiiiiiiiieee e 2
25 * BRAKE CABLE (DRIVER SIDE).......cuuiiiiiiiiiiiieae et 1
26 * BRAKE CABLE (PASSENGER SIDE) ......ccuiiiiiiiiiiiiiiiiieee e 1
27
28 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) .....ccocuviieiiiiiiieee e 4
29

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N 0 W? our search box and it will find the part y?m are looking for. HERE p

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..ooeeeveeeeeeeeeee oo 3
31 10387-G3 COTTER PIN, 3/32" X 34" LG ..oveeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG ...eoorveeveeeeeeeeeeeeeeseseeeeseeseeeeseeseees e eeseeseeesse 2
33
34 70601-GOL | KICK-OFF LINK......oooeeieeeeeeeeeeeeeeeeeeeee s eeee s eeeeee s eesee s s 1
35 17838-G1 NYLON BUSHING ... veeeeeeeeeeee s e eeeeeeee e eeeeeeseeeeeeeseees e seeees s eeeeesee s eeseesse 2
36 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeeeeeeeeeeeeeeeeeeeee e eeee e seeesee e eeeee 2
37 | 00559-G8 WASHER, /16" .....eoeeeeeeeeeeeeeeeeeseeeseeeeeees e eeeeeeeeeee e es e s eeeeee s eeeeeseeees e eeens 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o eeeeeeeeeee oo 2
39 70098-GOL | KICK-OFF CAM PIVOT ..o 1
40 10097-G6 FLANGED BEARING ...t eee e eeeeeeeesee s e eeeee e ene s 2
41 70587-GOL | KICK-OFF CAM.....eoeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeeseeseeeseeee e s e seee s s eeese e 1
42 71215-GO1 | SETSCREW, 1/4 - 20 X 1/2" LG.ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e 2
43 14134-G4 SPACER ...ttt et 1
44
45 70113-GO1 | ADJUSTABLE BUMPER .......cooiviveoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 +..veeveeeereeeeeeeeeseeeeeeeeeeeeseeesseeeeeseseeese e ee s eeeeeeeeees s s 1
47
48 70080-G02 | CATCH BRACKET ...ooeeeeeeeeeeeeeeee e eeee e ee e seee e 1
49 | 00414-G6 BOLT, /4 = 20 X 3/4" LG ev.eveoeeeeeeeeeeeeee e eeeeeeeee e 2
50 | 00891-G2 LOCK NUT, 174 = 20 ..o 2
51
52
53 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)........veiveeeeeeeeeseeeeseeseeeeseeesseeeseeseeesseeeseeseeeseeseeesse 1
54 * BRAKE PEDAL ..o eeeeeeeeeeeeeeeeee e e es s s ee s eeeeee 1
55 70611-G02 PARK BRAKE PEDAL ....oovoeeeeeeeeeeeeeee e ee e 1
56 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)........ 1
57 * SERVICE BRAKE PAD ... 1
58 * PARK BRAKE PAD.........oovoieeeeeeeeeeeeeseeeeseeeseeseseeeeeesseeesee e 1

Page D-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

KN OW? o rva s s Wamg  —»_httpsi/iCartPros.com/t.htmi
BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

59 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ....utetieeiiiiiiee et 9
60
61 70258-G03 SERVICE BRAKE PEDAL PLATE ... 1
62 70682-G01 PIVOT PIN Lo s 1
63 70681-G01 TORSION SPRING ..ottt e e 2
64 12064-G1 LIS o T\ L Y B R 1
65 00737-G8 SCREW, #10 - 24 X 1" LG ottt s 4
66 00739-G1 RUBBER NUT, #10 - 24 ...ttt s 2
67 22362-G3 BRAKE PEDAL STANDOFF ... 2
68 27137-G01 CONICAL SPRING ... s 2
69 11098-G7 LOCK NUT, #10 - 24 ..ttt e 2
70 10606-G8 MICRO SWITCH ... oo e e 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG cceeiiiieeeiie ettt 2
72 00559-G5 WASHER, 10 .t a e e e e e e e e e e e e eeeaeereees 2
73 00559-G3 WASHER, 6 ... e 4
74 00565-G3 LOCK WASHER, #6 ..o 2
75 00525-G5 A L I G PP 2
76 13514-G1 SCREW AND LOCK WASHER, #6.....coiiiiiieieeie e 2
77
78 14628-G1 FASTON TAB ... et e et e e s 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..itiiiiiiiiiiieee it 1
80 17618-G1 WIRE TIE ..ot e e e e e e e e e e r e e enennnnes 3
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95).........cc.uoee.... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) ........... 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85)...ccccceiiiiiiiiiiiiiiiieeeee e 2
85 * BRAKE SHOKE ...ttt e e e e e e e e aee s 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)......cccoviiiiiieiiiieee e, 2
87 * UPPER SPRING ...t 1
88 * LOWER SPRING ...t e e e e e eeeeeaeees 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N 0 W? our search box and it will find the part y?m are looking for. HERE p

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN 2
90 * CUP AND SPRING ...oiiiiiiiiiiiiii et 2
91 * ADJUSTER SPRING. ...ttt 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95)......... 1
94 * ADJUSTER ..ottt e e 1
95 * TEFLON WASHER ...t 2
96 17083-G2 BOLT, 5/16 = 24 X 1" LG ..iiieiiiiiie ettt et e e 8
97 15126-G1 LOCK NUT, 5/16 = 24 ..ottt 8
98 21809-G1 INNER BRAKE DRUM WASHER........outtiiiiiiiii 1 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)....ccccovouviieeiiiiiieeanne 2
101 * BRAKE DRUM ... 1
102 19862-G1 LUG BOLT, /2 = 20...ceeiee ittt ettt 4
103
104
105 21830-G1 WASHER, 1 3/8" O.D. X 21/32" ...ttt 2
106 00518-G8 SLOTTED NUT, 5/8 = 18ttt 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..eeiiiiiieeee ettt 2
108 74175-G01 SPINDLE CAP ...t 2
109
110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE).......cccccoiiiiiiiiieiee e 1
111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) .......c.ccotiiiiiiiiiiiiiiieeeeeieee e 1

Page D-7 Service Parts Manual FLCARTPROS
©¥0



CartPros directs you to the right part using the part
Rlﬁoouw, numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros_COm/f_html
# oursearch box and it will find the part you are looking for. HERE

BRAKES

Service Parts Manual QOJGCARTPROS



CartPros directs you to the right part using the part
iy v00uw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN & oursearch boxand it will find the part you are looking for. HERE

BRAKES - FRONT DISC

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Page E-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? :Errw;t;;rri:r;;: ;hnij ?:ﬂ?:a?;:fﬁi?:ﬁ:ﬁ;;g HERE —3 https://CartPros.com/f.html
BRAKES - FRONT DISC

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

& <

54

Ref Brh 21-2

Service Parts Manual %QARTPROS



DID YOU

KNOW?
BRAKES - FRONT DISC

GF"::::TE“—).. https://CartPros.com/f.html

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

) ‘
_ \
e,
tlnl/r//,,,,,,, N

84

\‘
\

HImo /

(U

90 - Includes Items 91 - 103
105 - Includes Items 93 - 103, 106, 107

108 -Includes Items 94 - 97, 103

92
107
5 103 97
N * 9 /
100 l @é 6 94
e @ Y 102
@ %
95
Dog /
/@
93
Service Parts Manual :?OGLOCARTPROS

Page E-3



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BRAKES - FRONT DISC

FRONT DISC BRAKE
ACTUATOR ASSEMBLY

Front of Vehicle

115 - Includes 116 -133

Ref Brh 21-4

Service Parts Manual %QARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 74723-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 11) c.evteeceeeeeceeieeeecee s ses s 1
2 70681-G01 TORSION SPRING .......ooveeieceeececieieeee et nesae e, 2
3 70682-G01 AV @ = N OO 1
4 01071-G01 PUSHNUT, 5/16".....o.eeveeeeeeeeeeeeeeseeee e se e tes s ses e senenas 1
5 * BRAKE PEDAL .....oviveeeeeeeeeeeeeeee e en s vttt anenenenen s 1
6 74724-G01 PARK BRAKE PEDAL ........ovvivteeieeeieeeeeeeeeeesesasaeses s ses s sasenaeans 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) ...cvuvveeeecececeeie et tee e eee e eseae e ees et ene s 1
8 * SERVICE BRAKE PAD ..o 1
9 * PARK BRAKE PEDAL PAD........cccocevoieeeeieeeceeeesereeeesesseeesessesenesaesesnen 1
10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ...cuveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 9
11 20835-G1 WASHER, TEFLON, 3/8".....vvevoeeeeeeeeeeeeeeeeeeeeeeeees s ese s eesesseenenanans 2
12 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG c..vcvveceeeeecceeeeeeeee et 1
13 70581-G01 | FLANGED BUSHING .......cooviiieeieeeeeeeeieeeeeeeee e 2
14 70676-G01 | TORSION SPRING ....cocvviiiieeeeeceeceeeee ettt en e, 1
15 00643-G1 WASHER, 3/8" ....ooeeeeeeeeeeeee et ee et es e 1
16 11098-G5 LOCK NUT, 3/8 = 16 w.ecvoveceeeeeeeeeeeeseeeeie s ssaes s s sen e ens s nnananns 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).....ccceveveverrereeecennee. 1
19 00963-G01 SPHERICAL NUT, 5/16 = 24 ....oocoveeeeeeeeeeeeeeeeee e 1
20 11098-G9 LOCK NUT, 5/16 = 24 ..o 1
21
22 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26)....| 1
23 28082-G01 EQUALIZER BRACKET .......ovieeeeeeceeeeteieeee oo ee e ev ettt an s 1
24 28083-G01 BRAKE COMPENSATOR BUMPER......c.cccouiiieieeeeereeeeeeeeeeete s 2
25 * BRAKE CABLE (DRIVER SIDE).......c.voceiivieeeieieeeeeeseseeeeees e eessiesnenanens 1
26 * BRAKE CABLE (PASSENGER SIDE) .......c.cocueueveeceeieeeeeeeeeeeeeeeeeae s 1
27
28 01111-G01 RETAINING RING, S.S....couiiieieeieeeceeie et es s 4
29
Page E-5 Service Parts Manual

ZACARTPROS




DID YOU

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..ooeeeveeeeeeeeeee oo 3
31 10387-G3 COTTER PIN, 3/32" X 34" LG ..oveeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG ...eoorveeveeeeeeeeeeeeeeseseeeeseeseeeeseeseees e eeseeseeesse 2
33
34 70601-GOL | KICK-OFF LINK......oooeeieeeeeeeeeeeeeeeeeeeee s eeee s eeeeee s eesee s s 1
35 17838-G1 NYLON BUSHING ... veeeeeeeeeeee s e eeeeeeee e eeeeeeseeeeeeeseees e seeees s eeeeesee s eeseesse 2
36 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeeeeeeeeeeeeeeeeeeeee e eeee e seeesee e eeeee 2
37 | 00559-G8 WASHER, /16" .....eoeeeeeeeeeeeeeeeeeseeeseeeeeees e eeeeeeeeeee e es e s eeeeee s eeeeeseeees e eeens 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o eeeeeeeeeee oo 2
39 70098-GOL | KICK-OFF CAM PIVOT ..o 1
40 10097-G6 FLANGED BEARING ...t eee e eeeeeeeesee s e eeeee e ene s 2
41 70587-GOL | KICK-OFF CAM.....eoeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeeseeseeeseeee e s e seee s s eeese e 1
42 71215-GO1 | SETSCREW, 1/4 - 20 X 1/2" LG.ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e 2
43 14134-G4 SPACER ...ttt et 1
44
45 70113-GO1 | ADJUSTABLE BUMPER .......cooiviveoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 +..veeveeeereeeeeeeeeseeeeeeeeeeeeseeesseeeeeseseeese e ee s eeeeeeeeees s s 1
47
48 70080-GOL | CATCH BRACKET ...ooeoeeeeeeeeeeeeee e eeee e ee e eeee e eeeee e 1
49 | 00414-G6 BOLT, /4 = 20 X 3/4" LG ev.eveoeeeeeeeeeeeeee e eeeeeeeee e 2
50 | 00891-G2 LOCK NUT, 174 = 20 ..o 2
51
52
53 74874-GO1 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)........veiveeeeeeeeeseeeeseeseeeeseeesseeeseeseeesseeeseeseeeseeseeesse 1
54 * BRAKE PEDAL ..o eeeeeeeeeeeeeeeeee e e es s s ee s eeeeee 1
55 74724-GO1 PARK BRAKE PEDAL ... eeeeeeeee e eeeeeseeeeee e 1
56 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)........ 1
57 * SERVICE BRAKE PAD ... 1
58 * PARK BRAKE PAD.........oovoieeeeeeeeeeeeeseeeeseeeseeseseeeeeesseeesee e 1

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ..cccveviiiiee e 9
60
61 70258-G02 BRAKE PEDAL PLATE ..ottt 1
62 70682-G01 PIVOT PIN oo 1
63 70681-G01 TORSION SPRING......coiiiii e 2
64 01071-G0O1 PUSHNUT, 5/L168"......eeeeiiiiiiee ettt et 1
65 00737-G8 SCREW, #10 - 24 X 1" LG ..oiiiiiiiiiieiie e 4
66 00739-G1 RUBBER NUT, #10 = 24 ....coiiiiiiiiiii et 2
67 22362-G3 BRAKE PEDAL STANDOFF ..ottt 2
68 27137-G01 CONICAL SPRING ...ttt 2
69 11098-G7 LOCK NUT, H#10 = 24 ...ttt 2
70 10606-G8 MICRO SWITCH ...ttt 1
71 00957-G1 SCREW, #6 - 32 X 1 1/A" LG ..eeiieiiieei ettt 2
72 00559-G5 WASHER, #LO ... 2
73 00559-G3 WASHER, #6 ... 4
74 00565-G3 LOCK WASHER, #6 .....otiiiiiiiiiiiiii e 2
75 00525-G5 NUT, HB = 32ttt r e e e e e e 2
76 13514-G1 SCREW AND LOCK WASHER, #6.......cevviiiiiieiieeeie e 2
77 20835-G1 WASHER, TEFLON, 3/8" ...t 2
78 14628-G1 FASTON TAB ... 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..ooiiiiiiiiieie e 1
80 17618-G1 WIRE TIE ... 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE) ......ccoiiiiiiiieeiiiiiee e 1
83 74731-G01 SPRING PLATE (DRIVER SIDE)......cctiiiiiiiiiiiiee e 1
84 74730-G01 FOUR LINK ROD ...ttt 2
85 01084-G01 LOCK NUT, MI0-1.25 ....eiiiiiiieiieeeie ettt 4
86 74736-G01 BRAKE LINE ... 1
87 01038-G01 SCREW, 1/4 - 20 X 4444" LG ...ooeiiiiiei ettt 1
88 74875-G01 WIRE RETAINER ...ttt 2

Page E-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

89
90 74677-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 - 103)...cuitieeiiiiiiee ittt et e e nnineeee s 1
91 74672-G01 DISC BRAKE SPINDLE (DRIVER SIDE) .....c.cvvviiiiiiiiieiiiiieiee e 1
92 74733-G02 CALIPER (DRIVER SIDE) ....otiiiiiiiiiie i 1
93 12093-G1 SLOTTED NUT L.ttt e e e e e 1
94 74864-G01 DRIVE FLANGE STUD ..ottt 4
95 11750-G2 ROLLER BEARING ....ootiiiiiiiiiiii e 2
96 51141-G1 BEARING RACE ... ...ttt 2
97 74673-G01 DISC BRAKE HUB........coiiiiiiiiii e 1
98 70648-G01 FLANGED BEARING ......cootiiiiiiiiiiiiiic e 1
99 00565-G8 WASHER, 3/8" ... ettt a e 2
100 00426-G8 BOLT, 3/8 - 168 X L..ieeiiiei ittt ettt e e st e st e e e e e 2
101 70749-G01 BEARING ..ot 1
102 00798-G8 COTTER PIN .ot 1
103 25146-G1 GREASE SEAL. ... 1
104
105 74676-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107)...ciitutteeiiirieeeeiiieeeeesiieeeeesiiee e e 1
106 74671-G01 DISC BRAKE SPINDLE (PASSENGER SIDE)........ccccuiiiiiiiiiiieneiiee e, 1
107 74733-G01 CALIPER (PASSENGER SIDE).......cutttiiiiiiiieiiiie et 1
108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103).......cccovcvveeeenne 1
109 70745-G01 KINGPIN TUBE ... 2
110 70754-G01 THRUST WASHER ...coiiiiiiiii e 2
111 00560-G3 WASHER, L/2" .ot 4
112 14390-G6 LOCKNUT, 172 - 13 .ttt ettt e et e e e s ba e e e e 2
113 00407-G6 CAPSCREW, 1/2 - 13 X 8" LG ..oiiiiiiiiiiiee ettt 2
114
115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 133) ..cciitiieiiieeireee e e e ee s snn e snnee e 1
116 10387-G3 COTTER PIN, 3/32 X 3/4" LG..coiiiieiieee ettt 1

Service Parts Manual

24CARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
117 | 17838-G1 NYLON BUSHING ..ottt 1
118 | 10386-G3 CLEVIS PIN, 5/16 X 1" LG..cuouevieeeeieeeceee et ee e en e 1
119 | 74753-G01 UPPER ACTUATOR PIVOT ...oouiiiieeeeeeeeee e, 1
120 | 70581-G02 ACETAL BUSHING ......cocuiuiiiieieieieeeeeeee et 4
121 | 74711-G01 SHOULDER BOLT ...ouietiecieee ettt en s e 1
122 | 00560-G3 WASHER, 1/2" ..ottt 1
123 | 13437-G3 BOLT, 1/2 - 13 X 68" LGuuvvevveiieeeeeeeceeecee et ee ettt en e 2
124 | 00679-G2 WASHER, 5/16" STAINLESS .....cocuiuiuiieeie ettt 2
125 | 00654-G3 LOCKNUT, 5/16 = 18 ..ottt 2
126 | 74742-G01 MASTER CYLINDER ........cooviiieiuieceetetetete ettt es ettt 1
127 | 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING ........c.coccoeieereeeeeeeeeeeae, 1
128 | 11098-G5 LOCKNUT, 3/8 = 16 ....veeeeeieeeieeeeeeeeeeeeeeteee e en e, 1
129 | 00679-G1 WASHER, 3/8" STAINLESS ....coovviieeeeeeceeeeeieee ettt 1
130 | 74707-G01 LOWER ACTUATOR PIVOT ....coouiiiieieieieeeeeeeeeeeeceeee e es e esen s 1
131 | 10385-G4 CLEVIS YOKE ..ottt et 1
132 | 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER ......c.cccooveviiiieeiceeeeene e 1
133 | 01038-G01 SCREW, 1/4 -20 SWAGEFORM......c.coeoiieiieieeeeeieeeeeeeeee e en e 4
134
135 | 00414-G8 BOLT, 1/4 - 20 X 1 1/A" LG oot 4
136 | 00891-G2 LOCKNUT, 1/4 = 20 <.ttt 4
137
138 | 10387-G3 COTTER PIN, 3/32 X 34 .o, 2
139 | 20835-G1 WASHER, NYLON .....oiuiiiiie ettt 1
140 | 17838-G1 NYLON BUSHING........ooviiiiteeceeeeeietete ettt en s et en st 2
141 | 74865-G01 | ACTUATOR LINKAGE .....cocoooioiiecececieeee ettt 1
142 | 00771-G5 WASHER, 3/8" ...ttt ettt n et seses s s 1
143 | 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 = 145)....cocuiviieueieieieieeeeeeeeeeeiete e 1

144 * BRAKE PADS ...ttt ettt 2

145 * BRAKE PAD RETAINER PINS ......oooiiiiieieiiceeieeeeee e, 2
Page E-9 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

CAB

CAB

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page F-1 Service Parts Manual FLCARTPROS
©*0



CartPros directs you to the right part using the part
N0 YOU numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPros.com/f.htm|

K N OW? our search box and it will find the part you are looking for. HERE
CAB
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. .........cccvevneen. 1
2
3 75855-G01 VINYL DOOR KIT .ottt ettt e ettt s e e e e e e aeaas 1
4 75856-G** STEEL DOOR KIT ..ottt ettt eenneee e 1

For Cab replacement parts and accessories, contact Curtis Cab at:
Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.
Tel.: 508-853-2200. Toll free: 800-343-7676.

Www.curtiscab.com

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ELECTRICAL

CHARGER
RECEPTACLE

31 - Includes ltems 32 - 40

Controller (See
Electronic Speed
Control Section)

Clamp
(See

REAR AXLE

Section)

Ref Ele 20-1

Page G-1 Service Parts Manual FLCARTPROS
©¥0



KNOW? I il iz b CFT ST —3»- _hitps:/CartPros.com/thtr
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 XXXXX-GXX | 6 VOLT BATTERY ittt e e e e e 8
2
3 70045-G01 BATTERY RETAINER ... 1
4 01101-GO1 HOLD DOWN BOLT (STAINLESS STEEL)....cctuiiiiiiiiiiiiiiiiiiec e 2
5 11027-G1 LOCK NUT, 5/16 - 18 ..ttt e e e e e e e 2
6
7
8 73218-G02 BATTERY RETAINER ANGLE ... 1
9 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ceiiiieeee ettt ettt ettt et nnneee e 1
10 00559-G8 WASHER, 5/16" ...ttt e e et e e e e e e as 2
11 11098-G6 LOCK NUT, 5/16 = 18 ..ottt eee ettt e e e e e e e e st e e e e e ae e e s e e annnnnes 1
12
13
14 11841-G1 BATTERY RETAINER ANGLE INNER. ...t 1
15 01087-G0O1 HOLD DOWN BOLT (STAINLESS STEEL)......cictuiiiiiiiiiiie et 1
16 11027-G1 LOCK NUT, 516 = 18 ...eeeeiiieiiiiiiee sttt ettt ettt e e et ea e s nnnaae e e s nnnneeee s 1
17
18
19 25971-G12 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 6") ..cevveiiiiiiiiiiiiiiiiiiieieeeee 2
20 25971-G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") ..cccooiiiiiiiiiieeeeenn. 1
21 25971-G14 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 15") ..cutiiiiiiiiiieeeeiiiiee e 4
22 00565-G8 LOCK WASHER, 5/LB".....ccciiitiiiei ittt et e et e e et e e e s snneea e e 16
23 00702-G2 NUT, 5716 = 18 ettt e e e e e e e et e e e e e e e e e e e s nnnnnreenees 16
24
25
26 25971-G15 4 GA WIRE (BATTERY +, BLACK, 17") ettt 1
27 25971-G16 4 GA WIRE (BATTERY -, BLACK, 19") iiiitiiiieii it eieee e e e e en e a e 1
28
29 74659-G01 POWER HARNESS ... e 1
30 74649-G01 CONTROL HARNESS ... e e e e e e e e e e e aeeeeeieees 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 73063-G03 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 32 - 40)................ 1
32 * RECEPTACLE COVER ..ot 1
33 * RECEPTACLE BOTTOM .....ooiviiiiicceeteeeeeeee e 1
34 73051-G23 FEMALE CONNECTOR .....ovuiieieiecececeeieiee ettt en e 2
35 73051-G24 INSULATOR SLEEVE ........ooiiuiueieieieieeeteeeeeeeeee et ses s s sen s 1
36 25978-G25 18 GAWIRE (RED 9") ..ot 1
37 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ....eueurueiereeeieeeeeeeeeeeeeeeee e 2
38 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) ..cceevevevveveieeceeereee, 3
39 73051-G10 LOCK NUT, #6 = 32.....evieeeceeceeeeeeee ettt ettt 3
40 * WIRE HARNESS (CHARGER)........oiiiiiicieieieieieteeteeeeeees s 1
41
42
43
44 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .......couiuiuiiereiereieiee e eeees st 4
45 17618-G1 WIRE TIE oottt ettt ettt sttt 3
46
47
48
49 27327-G02 CABLE CLAMP ...ttt en e, 1
50 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...c.cvoviveieeeeeeeeeeceeeceee e 1
51 17618-G1 WIRE TIE oottt ettt ettt eae st as e 8
52
53
54
55 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) .......c.ccecevieereeeeeceeiceeeieerere e 2
56 28418-G01 NUT, 5/16 = 18 (BRASS) ....cuvievereeeeeeeeeeeetceete ettt ee e s st s et en s 2
57 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) ........ceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenans 2
58 28418-G02 NUT, 1/4 = 20 (BRASS) .....viviviieieieeeieeeeeee ettt es et 2

Page G-3 Service Parts Manual

ZACARTPROS



D CartPros directs you to the right part using the part
K“Hoouw, numbers from this manual. Enter the part number into GET STARTED = https://CartPros_com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Service Parts Manual %JGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into
« oursearch box and it will find the part you are looking for.

ELECTRICAL

GETSTARTED _y,_ hitps://CartPros.com/f.html

HOUR METER DETAIL
17 - Includes ltems 18 - 22

Ref Ele 20-2

22

FUSE BLOCK

Floorboard

HORN BUTTON

Page G-5

Service Parts Manual

Z%CARTPROS



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 35211-G01 FUSE BLOCK (6 POSITION) ...coiiiiiiiieeiiiiiiee ittt ee e snaaeee e 1
2 00379-G2 SCREW, #10 - 24 X 1 1/A" LG ettt 2
3 00559-G5 WASHER, H10 ...ttt a e e e e e e e e aees 2
4 14390-G10 LOCK NUT, #L0 - 24 ..ottt e e e e e e e 2
5 35212-G01 FUSE, 15 AMP ...ttt e e e e e e e aee s AR
6 12914-G1 PUSH ON MALE TERMINAL ....euiiiiie e e e e e e e 1
7 00567-G5 LOCK WASHER, #LO ...t e e e e e e e e e e e e eeeeeaeees 1
8 00526-G4 NUT, L0 - 32 ittt e e e e e e et ettt e et e et ee e bbb et e e e e e e e e e e e e aaaaaaeeeas 1
9
10 32860-G2 HO RN L e e et e e e e e e e e e aees 1
11 17318-G1 HORN SWITCH. ...ttt e e e e e e e e e e e e aeees 1
12 17318-G2 HORN SWITCH CAP AND NUT ..ottt e e e 1
13 27068-G01 HORN SWITCH BOOT ..ottt e a e e e 1
14 19233-G1 HORN SWITCH LABEL ...ttt 1
15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ccoiiiiiiiiaiiiiiiiee et e e 2
16
17 74914-G02 HOUR METER KIT (INCLUDES ITEMS 18 - 22) ..ccceeiiiiiiiiiiiiieeeeee e 1
18 74665-G02 HOUR METER ...ttt e 1
19 74696-G01 HOUR METER RETAINER CLIP ....coiiiiiiiie e 1
20 74716-G02 HOUR METER BRACKET ...ttt s 1
21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL)....ccccovciiiiiiiiiiiee e 2
22 74908-G01 WIRE HARNESS (HOUR METER).....cutiiiiiiiiiiie ittt 1
23
24 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)............... 1
25 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) ....ccvviiiiiiiiiiiiiiiiiiieeiee 1
26 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .........ooociviiiieenen. 1
27 33639-G** KEY SWITCH (WITH LIGHTS) ciieieieiii et e e 1
28 00568-G6 LOCK WASHER, 3/4" ...ttt ettt ettt naesneenee e 1
29 17137-G1 FACE NUT, 3/4 = 20 . ettt e e e e e e e e e s 1
30 17063-G1 KEY (SET) ottt eeeee et n st en e n s en s aan e aan s nneneed 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOw’ numbers from this manual. Enter the part number into GET STARTED *— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ELECTRICAL

HEADLIGHT

6 - Includes ltems 7 - 12

TAILLIGHT

30

TURN SIGNAL

17

Ref Ele 20-3

Page G-7 Service Parts Manual ﬂ c ARTPROS
©O¥0



KNOW? I il iz b CFT ST —3»- _hitps:/CartPros.com/thtr
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 2) ...ccooiiiiiieeeiiiieee e 2
2 00906-G6 SCREW, #10 - 16 X 1" LG eetiiittitiiiiiie et s 2
3 74337-G01 JUMPER WIRE (HEADLIGHT) .ottt ettt 2
4
5
6 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 7 = 12) ..uuvtiiiiiiiiieee e eeiieeeeeae e 2
7 20574-G3 TURN SIGNAL LIGHT .ot 1
8 00660-G7 WASHER, 1/4" (STAINLESS STEEL)....cotiiiiiiiiiiiiiieeeeeeee e 1
9 20606-G1 WIRE ...t 1
10 00567-G7 LOCK WASHER, L/4" ... .ottt 1
11 00532-G1 [N L I e U 1
12 18995-G1 PUSH-ON MALE TERMINAL ..ottt s 1
13 20574-G5 LENS, AMBER ...ttt e 1
14 00118-G5 SCREW, #6 - 18 X 5/8" LG ..ottt a e 2
15
16
17 74651-G01 WIRE HARNESS (ACCESSORY) ...ciiciiitiiiiiiiee ettt et e e e e sivraeeeeeae e e e 1
18
19
20 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) ..ottt 2
21 21759-G1 TAILLIGHT BULB ...ttt ettt e e e e e AR
22 75711-G0O1 TAILLIGHT JUMPER PLUG (FOR VEHICLE W/OUT TURN SGL) ........cccceneee. 1
23
24
25 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 26 - 30) ...cuvtiiiiiiiiieeeaieiiiiiiiieeeeeee e 1
26 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE).......cccciiiiiiiiiiieees 1
27 21640-G1 TURN SIGNAL FLASHER ......oceeeetcee e 1
28 32307-G3 FLEX LOOM, 3/8" X 8" LG...uieuuiiueeiteeiiesieenieaiesieeneesieesieaneeseeeeeseeesaesneeseee e 1
29 17618-G1 WIRE TIE .. e e e e e e e e e e e e eeeeeeaaees 2
30 20965-G3 STEERING COLUMN COVER .....ouiiiiiiiiee e 1

Service Parts Manual %CARTPROS




DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

REVERSE BUZZER

RED GRN/

19 BLK
== 20

DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER, LABEL AND PLATE

GROUND STRAP

Ref Ele 20-4

Page G-9 Service Parts Manual FLCARTPROS
©¥0



KNOW? I il iz b CFT ST —3»- _hitps:/CartPros.com/thtr
ELECTRICAL
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73030-G05 PLATE (KEY SWITCH, DIRECTION SELECTOR) ....ccuvvviieiiiiiieeeiiiiieee s 1
2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR).............. 1
3
4
5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) .............. 1
6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,
CHARGE METER) ..cieiiititiie ittt ettt et e s as 1
7 74322-G01 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,
CHARGE METER) ciiiiiiiie ettt ettt e e e e et ee e e e e e e e e e e enns 1
8
9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ..eeiiiiieeiiiiiiieeeeeee et 2
10
11
12 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED).........ccooiiiiiiiieiiiiiieeens 1
13
14
15 33636-G05 STATE OF CHARGE METER (VERTICAL) ..eoiiiiiiiiiie et 1
16 25978-G74 18 GA WIRE (RED B")...iiiiieiete ettt e e 1
17
18
19 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) ...c.ccovviiiiiiiiiiiiiiieeiee, 1
20 01041-G0O1 RIVET, 178" X 13/16" LG ...ttt 2
21
22
23 35213-G02 GROUND STRAP, 16" (EE ONLY) tettiiiiiiieeiee ittt e e e er e ae e e 1
24 00426-G8 BOLT, 3/8 - 168 X 1" LG 1ot iiiiiieie et ettt e e e e e e e e e e e e e e snnnneeneees 1
25 00560-G1 WASHER, 3/8" ...ttt e e e e e e e e e e e e 2
26 11098-G4 LOCK NUT, 3/8 = 16 .ttt e e e e e e e e s ennen s 1

Service Parts Manual

24CARTPROS



DID YOU

K N OW? our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

GET STARTED
HERE

—3 https://CartPros.com/f.html

ELECTRICAL

14 12

Front of Vehicle

Ref Ele 20-5

WORK AND STROBE LIGHTS

- Includes Items 2 - 19, 22 and/or 30
10 -
22 -
30 -

2
3 4
pI=1
Front of
Vehicle

Includes ltems 11 - 19
Includes Items 23 - 28
Includes ltems 31 - 36

.

L N
Front of
Vehicle

Page G-11 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 2 - 19, 22 AND/OR 30)....c.uviiiiiieesiieeeniieee e sneee e 1
2 75838-G03 STRUT (DRIVER SIDE).......utiiiiiiiiiiie ettt 1
3 75838-G04 STRUT (PASSENGER SIDE) .....ciiiiiiiiiiiiiie et 1
4 75346-G01 WIRE HARNESS (WORK LIGHT) ..ottt 1
5 71294-G02 BRAGCE . ..ottt e e 1
6 71293-G02 COVER PLATE ..ottt 1
7 75430-G01 SWITCH HARNESS ..o 1
8 73522-G** CONSOLE INSERT PLATE oottt 1
9 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
10 75365-G01 HARDWARE KIT (INCLUDES ITEMS 11 - 19) ...ooviiiiiiiiie e 1
11 00685-G7 BOLT, 5/16 - 18 X L 3/4" LG ..ttt 6
12 00660-G8 WASHER, 5/16".....coi ittt 12
13 15121-G1 WASHER, 3/8" X 1 L/A" ...ttt 2
14 01109-G0O1 LOCK NUT, 516 - 18 ...ttt 4
15 00918-G3 ACORN NUT, 5/16 - 18 ...ooriiiiiieiiiee e 2
16 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG...cociiiiiiieeiieee e 3
17 20367-G1 GROMMET ... e 2
18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG.eoiiiiiiiiei ettt 2
19 14390-G4 LOCK NUT, 1/4 - 20 .ottt 2
20
21
22 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 23 - 28)......cvviiiiieiiieeeiree e 1
23 20209-G2 WORK LIGHT (RECTANGULAR) ....ooiiiiiiiiiiieiiiiee e 2
24 00566-G3 LOCK WASHER, 1/2" ...t 2
25 00533-G1 NUT, 1/2 - 13 ottt 2
26 17317-G1 LIGHT SWITCH ....coiiiiiiiiiii e 1
27 17902-G1 TAB ADAPTER ... 1
28 20053-G1 16 GAWIRE (RED 5 3/8")...ceiiiiiiiiiie it 1
29

Service Parts Manual %CARTPROS




DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED
.

our search box and it will find the part you are looking for. HERE

ELECTRICAL

—3 https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 31 - 36) ...cuoveveecieeeeececee e 1
31 20394-G4 STROBE LIGHT ..ot 1
32 00379-G4 SCREW, #10 - 24 X 1/2" LG ...vveeeeeeeeeeeeeeeeee e 3
33 11098-G7 LOCK NUT, #10 = 24 ..o 3
34 17317-G1 LIGHT SWITCH ...ttt 1
35 17902-G1 TAB ADAPTER ......otetieeeeeeeeteeeesesesen s st ease s s s ennesnenananens 1
36 20053-G1 16 GA WIRE (RED 5 3/8")....cvveeeeceeeeeeeeeeeeee e eeesee e aen e 1
37
38
39 20271-G10 | HOLE PLUG .....coooceeeeeeeeeeeteeeee ettt an s 1
Page G-13 Service Parts Manual

ZACARTPROS



D CartPros directs you to the right part using the part
K“Hoouw, numbers from this manual. Enter the part number into GET STARTED = https://CartPros_com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Service Parts Manual %JGCARTPROS



CartPros directs you to the right part using the part
RDNYOOUW’ numbers from lhisrlr manual. EmEr thl?:part nfmber?:}:o GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

our search box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - PDS

1 -Includes Items 2 - 16
5 - Includes ltems 6 - 9

N
o

Ref Esp 20-1

Page H-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::“D_).. https://CartPros.com/f.ntml

ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73348-G03 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16)...... 1
2 73351-G02 CONTROLLER MOUNT .ottt 1
3 73098-G04 ELECTRONIC SPEED CONTROLLER .....ccocciiiiiiiiiee e 1
4 11027-G2 LOCK NUT, 1/4 = 20 ..eceiiiiiieee ettt 4
5 73231-G01 SOLENOID (INCLUDES ITEMS 6 - 9)....cuviiiiiiiiiiee e 1
6 * LOCK WASHER, #L0 ...ciiiiiiiiiiiiiieieee ettt 2
7 * NUT, H#10 = 32 oo 2
8 * LOCK WASHER), 5/16" ..ottt 2
9 * JAM NUT, 5716 - 24 ..ottt e 2
10 11027-G2 LOCK NUT, 1/4 = 20 ..eceei ittt 2
11 73446-G01 FASTON TAB, 907 ...ttt 4
12 25971-G17 4 GAWIRE (BLACK 9") ittt 1
13 73499-G01 IN-LINE FUSE COVER ... 1
14 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) ....cooiiiiiiiiiiiiiin e 1
15 73523-G01 COVER ..ottt 1
16 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ...cccovieiiiiiiiiee e 4
17
18 35212-G05 FUSE, 7.5 AMP ..ot 1
19
20 11027-G2 LOCK NUT, 1/4 - 20 ...ttt ettt e e e e 4
21
22 73296-G01 BOLT, 8MM X 16MM LG......cutiiiiiiiiiiiiiiiiii e 3
23 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE).......cccciiiiiiiiiiciiiee e 3
24 73346-G01 BOLT, 6MM X 1 X 12MM LG ..ooiiiiiiiiiiiiiiii et 2
25 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) .......ccuvviiiiiiiiiiie et 2
26
27
28 74878-G01 TOW-MAINTENANCE SWITCH....ooiiiiiiie e 1
29 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....coiiiiiiiiaiiiiiiiie it 2
30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE) ....cuutiiiiiiiiiiiee ettt 1

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

3 - Includes ltems 4 -10
7 - Includes ltem 8
14 - Includes ltems 5 - 10, 15

*NOTE: Tie Rod Not
Shown for
Clarity

Page J-1 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

o

Front of Vehicle

- Includes ltems 42 - 45, 48 - 53
- Includes ltems 50 - 53

- Includes ltems 67 - 69

- Includes Items 72 - 74

- Includes Items 80, 81

- Includes Items 99 - 103

Service Parts Manual ';OGLOCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74600-G02 FRONT AXLE ... oottt e e e e e nnreee e e 1
2
3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10)..ciiiiiiiie ettt 1
4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE).......cccccoviiiiiiiiiceeec e 1
5 25146-G1 GREASE SEAL ... 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .....ocoiiiiiiiiiieeee e 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ...... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG.ceciieiiiee ettt 4
9 12093-G1 SLOTTED NUT, 1 - 14 oo 1
10 00798-G8 COTTER PIN, 5/32" X L 3/4" LG ...ooriieiiiieiee et 1
11 12091-G2 SPINDLE CAP ...ttt e e e e e e e 2
12
13
14 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15) ...cttiiiiiiiiiie ittt 1
15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .......ccctiiiiieiiiie e 1
16
17
18 00407-G6 BOLT, 1/2 - 13 X 8" LG .teiiiiiiiiiiee ettt e e e 2
19 00560-G3 WASHER, L/2" e 4
20 70745-G01 KING PIN TUBE ... 2
21 70754-G01 THRUST WASHER (STAINLESS STEEL) ....ccoiiiiiiie it 2
22 14390-G6 LOCK NUT, 1/2 - 13 .ottt e s e e 2
23
24
25 70928-G01 SHOCK ABSORBER.......cii ittt 2
26 70509-G01 SHOCK ABSORBER BOOT ...ttt 2
27 31539-G1 WIRE TIE oo 4
28 10435-G1 SHOCK ABSORBER WASHER ..., 8
29 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccoiiiiiiiii e 8

Page J-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00532-G6 NUT, 3/8 = 24 ..ottt 4
31 10044-G01 VINYL CAP .ttt e e e e ae s 4
32
33
34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
35 70163-G03 SPRING PLATE oottt e e e s s 4
36 00463-G4 BOLT, 7/16 - 14 X L 1/2" LG .ettiieiiiiieeeee ettt et 2
37 00734-G1 LOCK NUT, 7716 = 14 ...ttt 9
38 00463-G6 BOLT, 7/16 - 14 X L 3/4" LG ..eieie ittt 9
39
40
41 74605-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 45,48 -53).[ 1
42 74602-G01 RACK EXTENSION ....uiiiiiiiiiiiiiiii e 1
43 * JAM NUT, 172 - 20ttt e 1
44 70675-G01 RACK BOOT ... 1
45 17618-G1 WIRE TIE .. 1
46 12416-G2 WIRE TIE oottt ettt eeae s 1
47
48 70638-G01 PINION SEAL ... 1
49 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 50 - 53) ......ooviiiiiiiiiieniieee e 1
50 50641-G1 RUBBER BOOT .ot 1
51 50209-G2 SLOTTED NUT, 7/16 = 20.....cciiiiiiiiieiiieee et 1
52 10387-G2 COTTER PIN, 3/32" X 1" LG . iiiiieeiiiiie et 1
53 10389-G3 GREASE FITTING, STRAIGHT ....oitiiiiiiiiiieeeieeeee e 1
54
55 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG ...oreeee ittt 2
56 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG .etteieeiiiieee ettt e e e 1
57 70667-G03 SPACER .. e 2
58 70667-G03 SPACER (SHORT) cetiiiitteete ettt ettt e e s 1
59 00532-G7 NUT, 7716 - 14 .ottt ettt e e et e e e s sab e e e e e 1

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 00560-G2 FLAT WASHER, 7/16" ....oeceveeeeeeeeeeeeeee oo en s 4
61 00734-G1 LOCK NUT, 7/16 = 14 .o, 3
62
63
64 70607-G01 | STEERING SHAFT ....ooiiiiiceceeeeeceee et eeeeee e es et en s neen 1
65
66 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) ....cocvvecveeeecreereeeceeenaes 1
67 70610-G01 STEERING COLUMN ......ooimiiiiiieiieieeeeeeeeeeeecee e 1
68 28569-G01 STEERING COLUMN BUSHING.........cevoieiueieiceeeieeeeeeie e 1
69 01022-G01 SCREW, #6 - 20 X 5/16" LG ....ooveeveeceeeeeeeceeeeesee e 1
70
71 70758-G04 | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) ...ooveverernnne. 1
72 70610-G02 STEERING COLUMN .......ooiitvieeeeeeeeeeeeeeeee e s en e 1
73 28569-G01 STEERING COLUMN BUSHING.........coovieeueeeieseeeeeeeeieeeeeeeeee s 1
74 01022-G01 SCREW, #6 - 20 X 5/16" LG ....ooceeveeceeeeveeceeeeeeee e 1
75
76 01006-G01 | BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK .....eovveveveeeieieeeeeeeeeeeeeeeeenas 4
77 00879-G1 LOCK WASHER, 3/8"......oueeeieeeeeeeeeeeeeeeeeeeeeeee et en e e, 4
78
79 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81)....ccvviueeeveeceeeereeeeiee e, 1
80 01055-G01 BOLT, M8 X 1 1/4" LG..ooeveeeeeeeeeeeeee e 2
81 00565-G8 LOCK WASHER, 5/16" .......oeereereceeesieeeeeesesieesese e sesesseses s senasans 2
82
83 70751-G01 | RETAINING RING (INTERNAL) ....coiuititeieteeeeeeeseeeeeeeeeeeeeee et ene s s enesae e, 1
84 70888-G01 | RETAINING RING (EXTERNAL).....coivivieeeeieeeceeieeeeeeeetes e eeenes s 1
85 15112-G1 BALL BEARING .....ooooiviieceeieeeeeeee oo ee e esae e nes e es st aan e 1
86 70887-GOL | WAVE WASHER.......c.ciiitiieeeeieeeeeeeeee et ses s et esn e en s s 1
87 71146-G01 STEERING WHEEL .....coovuiieieteeecee et sesae e 1
88 71147-G01 STEERING WHEEL COVER ....cocviiiiieieeeeeeeeeeeeeeee e 1
89 74815-G01 | LABEL (E-Z-GO) ..ooueieeeeieeeeeeee et en s 1

Page J-5 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
90 74954-G01 | LABEL (CUSHMAN).......cooovmieeeeeeeeseeseeseeeseee e eeees s s 1
91 71948-G01 | STEERING WHEEL ......ovvveieeeeeeeeeeeeeeeeeeee e 1
92 71950-GO0L | CLIPBOARD.......oooviteieeeeeeeeeeeeeeeee et e e eee et 1
93 71949-GO1 | HUB COVER ....ooooeieeeeeeeese e 1
94 14390-G2 LOCK NUT, 5/8 = 18 ...eoeoeeeoeeseeeeeeeeeeesees e eeee s eeee s enes e 1
95 28909-G01 | LABEL (JACOBSEN) ....oveeeieeieeeeeeeeeeeeeeeeeeeeese e ee s s s s eeneneees 1
96
97
98 74604-G01 | TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) ...oovvveeeeeeeeeeeesenenene, 1
99 70897-G02 THREADED ROD (24" LG)......ooovveeeeeeeseeseeeeseessees s s sssnssees s sesnennes 1
100 | 70902-GO1 TIE ROD END (LEFT HAND THREADS) .....cvvveieieeeeeeeeeeeeeeees oo 1
101 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).........ovevereeeeeeeesrnees 1
102 | 70902-G02 TIE ROD END (RIGHT HAND THREADS)......c..oviviveteeeeeeeeeeeeeeseseseenne 1
103 | 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .......ccovveiveereeeersres 1
104
105 | 00734-G1 LOCK NUT, 7/16 = 14 ..o 2

Service Parts Manual

ZACARTPROS



CartPros directs you to the right part using the part
iy voouw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

MOTOR

1 - Includes ltems 2 - 16 S/

Page K-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

N O o e e, sy~ P_hitpsi/CartPros.com/thiml
MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28)............ 1
2 73120-G36 ARMATURE ... e aees 1
3 73120-G38 BRUSH SPRING......cci oo ee e ebeeeeeaaas 8
4 73120-G39 BRUSH ..t e e 8
5 73120-G40 BRUSH BOX ... it e e e e e e nen s 1
6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........cccooecivvinnen. 1
7 73120-G0O7 BEARING ...t e e e e s 1
8 73120-G06 SNAP RING ..ttt e et e b s 1
9 73120-G43 HEADBAND ...t e s 1
10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE).......ccccoeiiiiiiiiniee 1
11 73120-G42 COVER COMMUTATOR END ....uiiiiiiiiiiieeeeeeeeeeeeeeeee e 1
12 73328-G01 N ] N SRS 1
13 01037-G02 SCREW, #10 - 32 X 1/2" LG weeeeiiiiiieeee ettt 1
14 73277-G01 RETAINING RING ...t 2
15 73327-G01 SPEED SENSOR.....coiiieeieiii ettt 1

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

REAR AXLE

1 - Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13

part number 15. \ \@ %
Ol
o

Ref Rax 1

Page L-1 Service Parts Manual -;Q‘CARTPROS
O¥0



KNOW? Irimreral it C¥T TP —3»_ hitpsi/(CartPros.com/thir
REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 7) .eoeevviiiiiieiiiieeeee 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) ..cccoiiiiiiiiiiiiieiieee e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE).....cci ottt 1
4 * DIFFERENTIAL COVER......ccoiiiii e 1
5 28610-G01 FILL PLUG WITH '"O' RING .. ..ottt 1
6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG..uuteeiiieieeeeee ittt e ae e e s s seee e e ae e e e e s e snnnnneees 10
7 73050-G01 V2 =\ PSSP P TP PP PPUPPTTPPUPPPPPRRN 1
8
9 72763-G02 SCUFF GUARD ..ottt e e e e e e e e e e e e eeenennnnnnnes 1
10
11 24261-G1 SPLINE BUMPER ... e e e e e e e e e e e e e eeeeeaeees 1
12 00797-G2 BOLT, 1/4 - 20 X L /A" LG .ttt eeee ettt e e e e e e e e e e e s 3
13 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...cueoviiiiiiiiiiieee 3
14 01110-G0O1 WASHER, 1/4" (STAINLESS STEEL) ....uttttiiiiiiiiaiii et 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt AR

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

REAR SUSPENSION

KNOW?

GF"::::TE“—).. https://CartPros.com/f.html

4
@gjz
& 3
<@\///j>
XN SN \
\\\O’\,// s \ N b
s - P - N \/\/,/‘
/’/’ / N ~ |
L (NG
A ‘
- 5 3
et Sa
/ /,/ @/z

Page M-1

Service Parts Manual

Z%CARTPROS



DID YOU

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70248-G01 SHOCK ABSORBER.......ooiiiiiiiiiiie ettt 2
2 10435-G1 SHOCK ABSORBER WASHER .....ootiiiiiiiiiii e 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........ccoooiiiiiiiiiiie e 8
4 00532-G6 NUT, 3/8 - 24 ...ttt 4
5 10044-G01 VINYL CAP .o 4
6 74345-G03 LEAF SPRING.....cciiiiiiiiii ettt e e e e e e e e e e e nnanees 2
7 72618-G01 ‘U BOLT, 3/8 = 16 ...eeeiiieiiiiiete ettt ettt e e s 4
8 00560-G1 WASHER, 3/8" .. 8
9 11098-G5 LOCK NUT, 3/8 = 16 ...eeeeiiiiieiiiie ettt e s nne e e 8
10
11 70289-G02 SPACER ...t e e e e e 4
12 70291-G01 RUBBER BUSHING ...ttt 12
13 70290-G02 SHACKLE PLATE oot 4
14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL)....ccovciiiiiiiiiiiiieiieeeecieee e 4
15 11098-G5 LOCK NUT, 3/8 = 16 ....eeiiiiiieiiieeesireee sttt et 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 L/4" LG. .ooiieeeiieiiiiieee ettt 2
18 12262-G1 LOCK NUT, B/8 - LB ...ieeieieeiiiiiee ettt ettt et e e e et e e e s bneea e e 2
19 71498-G01 AXLE BUMPER BRACKET ..ottt 2
20 70492-G01 RUBER BUMPER ... 2
21 00968-G01 LOCK WASHER, MO ....coiiiiiiiiieiiiiieie e e e 2
22 00974-G01 NUT, MIO oo 2

Service Parts Manual

ZACARTPROS




CartPros directs to the right part using the part
RDNYOOUW, number:.s’fn;:n ﬂ'liswr’::anual. (:Enr:.Er thlzapagsrfmb:r?:}:o GET STARTED *— https://CartPrOS.Com/f.html

# oursearch box and it will find the part you are looking for. HERE

SEATING

15 - Includes ltems 16, 17
23 - Includes ltems 24 - 32

16

e

17

Front of Vehicle

Page N-1 Service Parts Manual FLCARTPROS
©¥0



KNOW? I il iz b CFT ST —3»- _hitps:/CartPros.com/thtr
SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74675-G01 SEAT BACK SUPPORT ...ttt e e e e e 1
2 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..euttieiiiiieeeei ittt 1
3 00438-G8 BOLT, 5/16 - 18 X 3/4" LG ..uteeiieitie et siee ettt siee et stee ettt e e nneesneee e 2
4 00642-G8 WASHER, 5/16" ...ttt e et eeee e e e e 2
5 11098-G6 LOCK NUT, 5/16 - 18 ..ttt e e e e e e e 2
6
7 71263-G01 ACCESS COVER ...ttt a e e ee e 1
8 18436-G1 DRIVE RIVET ...ttt e e e e e e et e e et ee e e e eeebe b e bbb e es 3
9
10 75900-G02 SEAT BACK SUPPORT BRACKET ....coiiiiiiiiiieiiiiiis s ee e eeeeeeeeeennnennees 2
11 01006-G1 BOLT, 3/8 - 168 X L 1/A" LG ettt eeee e ettt e e e e e e e e s 4
12 00560-G1 WASHER, 3/8" ...ttt e e e e e e e e e e e e e e s e s e e e e eeae e 2
13 11098-G5 LOCK NUT, 3/8 = 16 ..ttt ettt e e e e e e e e 2
14
15 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17)....ccuvviiiiiiiieiiiieee e, 1
16 18144-G** VINYL SEAT BACK COVER ....coiiiiiiiiiieeeee s 1
17 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ..ooiiiiiieiiiiiiiiiiiieee e 1
18
19 16705-G1 SCREW, 1/4 - 20 X 1" LG ittt e e e e e e e 4
20 00664-G7 LOCK WASHER, L/4" ... ettt 4
21 01110-G7 WASHER, L/A" ettt e e s annres 4
22
23 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) ...coocciiiiiiiieeee e 1
24 71602-G** VINYL SEAT BOTTOM COVER ....cooviiiiiiiiiitiies e 1
25 71012-G01 VINYL TRIM (SEAT BOTTOM) ...uittiiiiiiiiiaiie ittt 1
26
27 71610-G0O1 ] = I o 1] N 2
28 00720-G08 SCREW, #12 - 14 X 1" LG, .iiuiiiieiieiieeie ettt e ens 6
29
30 71701-G01 HIP RESTRAINT (PASSENGER SIDE)....ccccciiiiiiiiiiiiiiieee e 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED
.

our search box and it will find the part you are looking for. HERE

SEATING

—3 https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 71702-G01 HIP RESTRAINT (DRIVER SIDE) ......cviviviveieeeeeeeeeeeeeeees e, 1
32 71204-G01 BOLT, 1/4 - 20 X 7/8" LG o.vveee et e ee e ee e en e st neaeens 8
33

34 17074-G1 BUMPER .....oovieetee ettt ettt s ettt es s s s st et e et e eas s en s ean e e seseeeenans 2
35

36 71577-G01 BRACKET .ottt ettt ettt ettt e et n et en e e e 2

Page N-3 Service Parts Manual

ZACARTPROS



CartPros directs you to the right part using the part
Rlﬁoouw, numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros_COm/f_html
# oursearch box and it will find the part you are looking for. HERE

SEATING

Service Parts Manual QOJGCARTPROS



s.com/f.html

——>» https://CartPro

GET STARTED
HERE

directs you to the right part using the part

CartPros

into

TRUCK BED, PLASTIC

DID YOU BNt pal g pai
KN°w~, numbers from this manual. Enter the part number i
« oursearch box and it will find the part you are looking for

Z%CARTPROS

Service Parts Manual

Page P-1



DID YOU CartPros directs you to the right part using the part
KNoow, numbers from this manual. Enter the part number into GET STARTED *— https://CartPros.com/f.htmI
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Ref Tbp 21-2

Service Parts Manual ?OJGCARTPROS



DID YOU CartPros directs you to the right part using the part

KNOw’ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPrOS.Com/f.html

# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Actuator may be rotated 90°
on some models

Ref Thp 21-3

Page P-3 Service Parts Manual ';GLC ARTPROS
©O¥0



DID YOU

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

CartPros directs you to the right part using the part

GETSTARTED _y,_ hitps://CartPros.com/f.html

TRUCK BED, PLASTIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11)....ccoiiiiiiiiiienree e 1
2 73447-G01 PLASTIC BED, 40" ....ooitiiiiiiiieeie ettt 1
3 73454-G01 PIVOT SHAFR T e 2
4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG..couvviiee it 2
5 73448-G01 TAILGATE ... 1
6 73450-G01 BOWED ANGLE ...ttt 1
7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)......cvvvviiiiiieeeeieiee e 4
8 73449-G01 EXTRUSION CHANNEL....cooiiiiii e 1
9 73455-G01 TAILGATE CABLE ... 1
10 71541-G01 TAILGATE CABLE SPACER........cciiiiiiiiiii e 2
11 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)....ccoceioiiiiiiieeeeee, 2
12
13
14 70113-G01 ADJUSTABLE RUBBER BUMPER ........ottiiiiiiiiiiiii e 2
15 00544-G3 JAM NUT, 5716 - 18 ...ttt 2
16
17
18 71096-G01 BED LATCH oottt e e et e e e e e e e 1
19 71538-G01 LATCH TORSION SPRING .....coiiiiiiiiiiiiii e 1
20 71099-G02 KEEPER PLATE ..ot 2
21 71477-G02 RETAINER BRACKET ....ciiiiiit et e e 1
22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG..eiiiiiieiiee ettt 4
23
24 71704-G01 HANDLE GRIP ..ottt 2
25
26
27 71570-G01 BUSHING ...ttt e e e e e e e e e s s 2
28 71571-G01 CLEVIS PIN .ottt ettt e e e 2
29 15121-G2 WASHER, L 1/4 X 7116 .ocoiiiiiiee ettt 2
30 21683-G1 COTTER PIN ..ttt e e e e 2

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 70291-GOL1 | BUSHING ..ottt 4
32 71569-G02 | SPRING CHANNEL .....cooviteiiieeeeeceeceeeeee e ee st en e nae e, 1
33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG...o.oeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeei e eaeaeees s s s, 8
34
35 00642-G7 WASHER, /A" ..ot 8
36
37 71537-G02 | GAS SPRING ......o.oeceeeeeeeeteeeeeeeeeeeeee ettt an e 2
38 14443-G10 | CLEVIS PIN, 1/2" X 2 27/32" LG eeueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
39 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG eeveeeeeeeeeeeeeeeeeee e senanans 1
40 21683-G1 COTTER PIN, oot tee et s e s st en s sasenes e ena e 2
41
42
43 71547-G02 | OUTRIGGER CHANNEL .....oiuiiieieceeeeteeeee e aen s 1
44 27612-G02 | ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS......cocvoeuerereeeeeeeeeeceeeeeeereeee e 1
45 27612-G02 | ELECTRIC ACTUATOR, 48 VOLT, 1500 LBS......c.coovevrceerereeceeeeeeeeeiesee e 1
46 72339-G02 | PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) ....ccvevvuererrcenen. 1
47 00642-G7 WASHER, L/A" ..ottt en s eaeann s 2
48 01118-G01 SCREW, 1/4-20 X 5/8" ..o en e 2
49
50 74925-GOL | PLATE w.oooeeeeeeeeeeeeeeeee ettt en e ee e 1
51 16816-G2 RIVET oottt ettt en e se s na e 6
52 74811-G01 LABEL, (E-Z-GO = MPT)....oiiieeeiereeeeeeieseeee e sesie e seses e sss s ses s 1
53 28958-G01 | LABEL, (E-Z-GO - IND) ....cvevveieeeceeeeeeeeeeeeee et ee e et en s enenanaeen, 1
54 28960-G01 | LABEL, (COMMANDER)......c.cooviieeereeeeeeieeeeeeeeeseseseseseeseeeeesteeses s s s s nenaneeens 1
55 74823-G01 | LABEL, (JACOBSEN HAULER).......ccoovieeeeeeeeceeeeeeeeeeeeeeeees e 1
56 74807-GO1 | LABEL, (1200)........ciuereeeeeteeeeeeeeeeeeeeeseseseeesiessesesseseseesesenesissessesessenenaesan s snas 1
57 28968-G01 | LABEL, (2200).......ccmueueueeeieeeeeeeeesereseeesesesesestssesesesenenssssesesesseessseesenesenneeneneeseens 1
58 74805-G01 | LABEL, (1000).........cciuerieeueteeeeeeeeseeseesesessssesessssssesesessesssessssesesssssesesessesesensssssenes 1
59 28966-G01 | LABEL, (2100).......ccruiueueieieeeeieeeeeeeseeeeesieaeeesesesesesenesssesesestsseesss et ensenneenanaeseens 1

Page P-5 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
KNoow, numbers from this manual. Enter the part number into GET STARTED *— https://CartPros.com/f.htmI
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Service Parts Manual ?OJGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for.

WEATHER PROTECTION

GETSTARTED _y,_ hitps://CartPros.com/f.html

DETAIL C
(FRONT)

Front of Vehicle

Front of Vehicle NN

N
DETAIL B

@15

Cr‘%/16

DETAIL D
(REAR)

Page Q-1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into GET ::::'TED *— httpS://CartPrOS.Com/f.html

- | WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

Service Parts Manual ?OJGCARTPROS



CartPros directs you to the right part using the part
N0 YOU numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPFOS.COm/f.htm|
K N OW? our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION

Front of Vehicle

o

Windshield
Retainer

Front of Vehicle

o

Page Q-3 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) ...ueiiiiiiiiiiiee e 1
2 27069-G01 SUN T O P ettt 1
3 75045-G05 FRONT STRUT ..ottt e e e e 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGeeiieeiie ittt 4
5 00905-G8 LOCK WASHER, 5/16" .....eiiiiiiieiiie ittt 4
6 75048-G01 SPACER, L 2" .ottt a e e e e 2
7 00570-G2 WASHER, 518" ...ttt e e ee e e e e e 6
8 75838-G04 REAR STRUT (PASSENGER SIDE) ....ccuiiiiiiiaiiiiiiiiiieieeee e 1
9 75838-G03 REAR STRUT (DRIVER SIDE)......cciiiiiiiiieiiiiiiiie it 1
10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LGieiieiiiiieieiiiiee ettt 4
11 00660-G8 WASHER, 5/18" ... .ottt r e e e e e e e e e s eeeeeee s 8
12
13 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....coiiiiiiiiieieieeeeeei, 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).......cceviiiiiieeeiiiieeee 2
16 01110-G0O1 WASHER, 1/4" (STAINLESS STEEL)....cccoiiiiiiiieiiiiiiee i 8
17 75051-G01 SPACER . e 4
18 00654-G2 LOCK NUT, 2/4 = 20 ..ttt e e e e e e e e s e 4
19 19853-G1 EN D C AP, L e e et s 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ..ottt 1
22 19496-G1 REAR VIEW MIRROR ...t s 1
23 19502-G2 SUPPORT BRACKET ...ttt 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......ccccciiiieieeee e 1
25
26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) ittt e e e e et e e e e e e e e e e e e e eans 1
27 * ENCLOSURE ... .ottt e e e 1
28 * VELCRO ..ot AR
29

Service Parts Manual

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA
30906. Telephone (706) 790-6687.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30
31 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) .....coevevvevrreececceeenee. 1
32 71954-G01 WINDSHIELD (FULL) (LEXAN) .....oiiereeeceeeeieeeeeieeeeesesesseseae s eanenas 1
33 EGWHC12 SASH, 26" LG. ..o ieeeeee et 2
34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) w..cvovveveveveeeeeeeeeiereneeens 2
35 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) w..o.ovveeeeeeeeeeeeeeeeeee e 4
36 EGWHG13 RUBBER GROMMET ......oviiueiicecieeeseeeeie s esse s s es s aan s annnenans 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w...vovveeececceeeeieeeee e 2
38 EGWHL14 SAFETY LABEL......oeiuivieieeeeieseceeee e ses s esas s ss st an s s s 1
39
40
41
42
43
44 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) ...ooeveveceeeeeceee. 1
45 71960-G01 WINDSHIELD (FULL) ....ovvveeceeeseceeee et 1
46
47 71966-G04 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) ....c.coovvurnnee. 1
48 71961-G01 WINDSHIELD (SPLIT) .ovieeeceeeeeeeteeeeeeeie et es s senes e ene s ene e sn e, 1
49 EGWHC10 SASH, 12" LG. oot eeeeeeeee e 2
50
51
52
53
54 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) ....ccccevevreenane. 1
55 71955-G01 WINDSHIELD (SPLIT) (LEXAN).....corvevreeeeiereeeieeereseeeesesesieesseeiesenesaesenenen. 1
56 EGWHC10 SASH, 12" LG. oot 2
Page Q-5 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
KNoow, numbers from this manual. Enter the part number into GET STARTED *— https://CartPros.com/f.htmI
# oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

Service Parts Manual ?OJGCARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW? numbers from this manual. Enter the part number into GET ::::TED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

WHEELS AND TIRES

- Includes ltems 2, 19, 20
- Includes ltems 5, 19, 20
- Includes Items 8, 19, 20
- Includes Items 11, 19, 20
- Includes Items 14, 15, 16

WONB>-=

1
1

Tire design may vary by Part Number

Ref Whi 3-1

Page R-1 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
22,23

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27770-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) ............. AR
2 28757-G01 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED)......ccccciiieiiiiieeeee AR
3
4 27770-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20).[ AR
5 28757-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) ......cccccveenene. AR
6
7 27770-G06 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20)............. AR
8 28757-G05 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED)......ccccciiveiiiiiieeee AR
9
10 27774-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 11, 19, 20) ... AR
11 28764-G06 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8, LOAD RANGEQC) ...... AR
12
13 27784-G02 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) ... AR
14 27784-G04 CARLISLE TIRE (USA TRAIL 5.70 X 8) ..evvvtiiiiiiiie et AR
15 33678-G01 WHEEL RIM (4 LUG) ...ttt AR
16 26482-G01 VALVE STEM ..o AR
17
18
19 28759-G01 WHEEL RIM (4 LUG) ...ttt AR
20 11657-G1 VALVE STEM .. AR
21
22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ..ceoitvieiiieeiiree st AR
23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ...coiiitiieiiiete st AR

Page R-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
« oursearch box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..o eeeeeeeoeseeeeeseeeseeseeeseeseess e esees e eseeeseesees e eseeesees e eseesseeseeeseeseseses e eseeenen. 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL «..verveveeeeeeeeeeeseeeseseeeseeseeseeeseseeeseesseesseeseessesesenes 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP .....vooeeveeee e eeeeeeeeeeeeeeeeeseesseeseees e esessesseesseeseseseeseeeseseee 28251-G01
CURRENT INDICATOR ......ovoteeeveee et eee st esee et es et ees s sees et ee st eeesees et ee e s eee s e s eee s es e ese e eseeesene 16489-G2
DIGITAL MULTISMETER ..ot eee et ee et s s ee et es e s ees s s eeees e eseeseesee s s es s eseeseeeeeeeseeeeeeseees 27481-G01
CRIMPING TOOL oottt eeee e e e e e ee et e et ee s et eee e es et e et e s eesees et es et es e seee s eseeeeeeeeesseee e 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ... veeevoeeeeeeeeee e e e eee e eee s esseeeeeseseseeseses e eseeeseeeseeseeeeeesenenes 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) .voeeeeeoeeeeeeeeeeeeeeeseeeeseeseee s ees s ssseseeeseseseeseseseeeeeseessesesesseesesssesene 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .......veiveeveeeeeeeeeseseeeeeeeeeeseeeseeseeeseeseeseeeseeseesseeseesseeseeseeseeseeseeees 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ........veeiveeeeeeeseeeeeeeeeseeeeeeeseeseesseeessseessesseeseesseesesessseesseessnees 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ..ot eseeeeeeseeeeeee e se e es e eeeeesesseee e es s sees e eseeeseeseesseeseeeses e eseesee. 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW.......oveuieeeveeeeseeeeeeeeeeseeesseeseeseeeseesseeeeseseesseeseessesseesesseeseees e 28432-G03
PEN 3 OUNCE (89 ML) = ORANGE ...t eeee s s e eeee e e eee s eeeeeee e s ee e seeeseeseeeseeseeseeeseseeseeees 28432-G04
PEN 3 OUNCE (89 ML) = STEEL BLUE PEARL «....veeveo oo eee e eeeeeee s seeseeseseseeseeeseeesesseeeseseeseen 28432-G*
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ...vcveov oo eeeeeeeeeeeeeeeeee e e e eeeseeseeseen. 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .....cvveiveeeeeeeeeeeeeeseeeseeeeesseesseseeeseeseeeseseesseeesessesereseseses 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......veiveeeeeeeeeeeeeeeeesseeseeeseeseeeseesseeseesseessesseeesesseneees 28140-G15
AEROSOL 12 OUNCE (360 ML) - WHITE ..o eeeeeeeeeeeeeeeeees s s ses s eseesseeseeeseaseseseeseesseessesseeeseeseseses 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........covevereeereeeeeeeeeseeeseeeseeeeesseseeeseeseeeseesseeeeeeseseee 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ......cvveveeeeeeeeeeeeeseeesseeseeesessesseesseeseeeseeeeesseesseeseeseeeseesseseessnese 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL w...cveveeveeeeeeeeeeeeeeee e seeeeseeseseseeseeese s eseeesessesseeeseese. 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® = WHITE ....oveeeeeeeeeeeeeeeee e eeeee e se e eeees e eeeeeseeseee e esesesees e eseeeseeseesseeseeesees e eseeene. 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) «.....vcuoveeveeeeereeseeseeeeesesseesseeseeeseeseessesseen. 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......vvuveeeeeeeeseeeseeeeseeeresseeeeeeeeeseeseeneen. 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ......ctuiteeeeteeeeeeeeseeesesseeseeeseeeesesseesseeseseseesesseenee. 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......vetvieeeieeeteseeeeeeseeeseeeseeseeeseeseeseessesseeseesseseesnens 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....voovoiveeeeeeeeeeeeeeeeeeeesesseeeseeseessesseesseeseseseeseessesene 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....vvovoevoeeeeeeeeeeeeeeeeeseeeeeeneen. 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ....eveoveeeeeeee e eeee e eeeeseen. 75505-G01

Appendix A-2 Service Parts Manual '553« c ARTPR OS
“O¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ...ttt 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccccccceviiiiiiiiiieeenn, 75507-G01
MULTI-PURPOSE VALUE PACK ... ittt ettt e e e e et e e e e e e e e e s e s e e es 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

Appendix A-4 Service Parts Manual ._}3 c ARTPR OS
“O¥0



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part

?('“?OUW? numbers o s manda Ener e pat e o T e —>» https://CartPros.com/f.html
OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
ACCESSORIES LISTING KIT NO.
ASHTRAYKIT . ... 75109-G0O4.......... See BODY
BALLHITCHKIT ... 74492-GO1.......... See BODY
CLEVISHITCHKIT .. ... 74492-G0O5.......... See BODY
DEFROSTER/COOLINGFAN .. ................. 74248-GO1.......... See CAB
DOORSET ... ... 75856-GO* .. ........ See CAB
DOORSET (VINYL) ...t 75855-GO1.......... See CAB
ELECTRICDUMPKIT......... .o 74658-G05.......... See TRUCKBED
GLOVEBOXDOOR ........... . o 75456-GO* . ......... See BODY
HOURMETERKIT ......... .. ... i 74914-G02.......... See ELECTRICAL SYSTEM
INSIDEMIRROR .. ........ oo 27924-GO1.......... See WEATHER PROTECTION
INSTRUMENT/SWITCH PANEL .. ............... 74250-GO1.......... See CAB
REARVIEW MIRRORKIT. . ...t 19528-G2........... See WEATHER PROTECTION
SOFTENCLOSURE .......... ... .. oot 75367-G** .......... See WEATHER PROTECTION
STEEL CAB,W/ODOORS ..................... 75854-GO* . ......... See CAB
STROBELIGHT. ....... .. 74245-GO1.......... See CAB
SUNTOPKIT. ..o 75040-G** .. ........ See WEATHER PROTECTION
TURN SIGNALKIT ... 75107-G02.......... See ELECTRICAL SYSTEM
GOLD SPOKEWHEELCOVERS .. .............. 19241-G* ........... See WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS. .............. 19241-G* ........... See WHEELS AND TIRES
WINDSHIELDS ........... ... 71966-GO* .......... See WEATHER PROTECTION
WINDSHIELDWIPER . ............. ... ... ..., 74244-GO1.......... See CAB
WORKLIGHTS . ... .o 74247-GO1.......... See CAB
WORK LIGHT BARWITHLIGHTS ............... 71323-GO4.......... See ELECTRICAL SYSTEM
WORK LIGHT BARWITHSTROBE .............. 71323-G05.......... See ELECTRICAL SYSTEM
WORK LIGHT BAR WITH LIGHTS AND STROBE . . .71323-G06. . ........ See ELECTRICAL SYSTEM

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS

Appendix B-4 Service Parts Manual .;3 c ARTPR OS
“O¥0



DID YOU CartPros directs you to the right part using the part

KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

EZGDO

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	FCV 4.ps
	

	models page 4.ps
	
	

	TOC.ps
	
	

	HOW 1.ps
	
	
	

	ACL 4.ps
	
	
	
	

	BCL 4.ps
	
	

	BOD NEW.ps
	
	
	
	
	
	
	
	
	
	

	BRK 4.ps
	
	
	
	
	
	
	
	

	BRH 21.ps
	
	
	
	
	
	
	
	
	
	

	CAB 6.ps
	
	

	ELE 20.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	ESP 20.ps
	
	

	FSS 21.ps
	
	
	
	
	
	

	MTR 7.ps
	
	

	RAX 17.ps
	
	

	RSP 4.ps
	
	

	Seating.ps
	
	
	
	

	TBP 21.ps
	
	
	
	
	
	

	WEA 4.ps
	
	
	
	
	
	

	WHL 3.ps
	
	
	

	SPC 1.ps
	
	
	
	

	OPT 4.ps
	
	
	
	

	RCV 1.ps
	




